Cover Photograph: EI Paso Water Reclamation System


http://www.twdb.texas.gov/financial/programs/CWSRF/index.asp

Clean Water State Revolving Fund
SFY 2025 Intended Use Plan

General Activities

Effective Date: September 12, 2024



Contents

L0001 1= o 1 2
I © 1 7= 5
| R = = o (o o1V T 5
. Projects to FUNd...........oo st r e s e s s s r e e s e e e e s 6
A. Eligible APPlCaNTS ... 6
B. Eligible and Ineligible Use of FUNS ...........cccoooiiiiiiiiiiiice e 6
IV. Significant Program Changes..........ccccooiiieemimnssssss s sssssnnnes 7
V. Amount Available............ooo e 8
VI. Funding Options and TErmMS ..........ccoooiiiiiiiiiiiicciiccecce e e e s e s e e e eeees 12
Y/ | R €T - 1 - 22
A. Short-Term GOalS........ccoe i 22
[...]
$21,805,000.00|

70%

Yes-CE

$250,000.00

46

50

15766

Marshall

TX0021784

23,509

Replacement of failing and seriously deteriorated infrastructure in order to minimize
sanitary sewer overflows and to improve treatment efficiency at the wastewater treatment
plant Recommended improvements include rehabilitation or replacement of targeted lift
stations and force mains based on a System-Wide Lift Station Evaluation and Report that
was completed by Schaumburg & Polk, Inc. in March 202, as well failing sections of
sanitary sewer lines such as the Parker Creek Interceptor and improvements at the City’s
wastewater treatment plant such as replacement of the bar screen, UV disinfection
system and/or one of the final clarifiers.

CWT

PDC

$9,768,150.00

70%

165]

15769

Mason

TX0071111

2,114

By completing the proposed upgrades to the collection system, the City will be able to
consistently meet capture and transport wastewater efficiently to the wastewater treatment
plant and significantly reduce the risk of sanitary sewer overflows in the collection system.
The City of Mason needs to replace and rehabilitate multiple components of its collection
system. Regarding the City’s collection system, the City needs to install a new lift station,
rehabilitate seven (7) lift stations within the City, and replace approximately 5,000 LF of
sewer collection line. The existing lift station pumps and equipment are in dire need of
replacement as a result of frequent use and age. The existing pumps are planned to be
replaced with new submersible pumps with VFDs and controls. The system piping has
experienced severe infiltration and inflow (I/1) due to the age and deterioration of the
collection system and is need of replacement. The area of the proposed lift station
contains elevation challenges and shallow collection lines, leading to near overflow of
existing manholes in this area. A new lift station is proposed to improve existing collection
line depths and reduce the potential risk of sewer overflows.

CwWT

PDC

$10,984,000.00|

Yes-BC

$10,984,000.00|

24,

15772,

Mercedes

TX0021547

16,361

With one treatment train out of service, the treatment capacity at the wastewater treatment
plant is less than the permitted 5.0 mgd. This project will restore the capacity of the
treatment plant, allowing wastewater from the system to be properly treated and disposed
of. Without lift station rehabilitation, lift stations will not be able to convey wastewater to
the Wastewater Treatment Plant and therefore sanitary sewer overflows may occur in the
wastewater system. Mercedes seeks funding from the Texas Water Development Board to
better serve their wastewater system customers and prevent any potential sanitary sewer
overflows from occurring in their system. The existing Clarifier #1 at the Wastewater
Treatment Plant and the associated Oxidation Ditch are out of service due to the clarifier
having a cracked foundation, rendering it unusable. This project would rehabilitate
Clarifier #1 and replace the associated oxidation ditch with a new digester. This project
would also involve lift station rehabilitation within the wastewater system. This project also
includes an asset management plan, to document the condition of all wastewater system
assets.

CWT

PDC

$23,995,000.00|

70%

158

15773]

Miles

870

The existing wastewater treatment plant is approaching the end of its useful life and major
improvements are needed to allow the City to continue to stay in compliance. The City of
Miles (City) owns and operates a WWTP that consists of an Imhoff Tank and lagoon
system. The effluent from the WWTP is currently land applied at a nearby site via a TLAP
permit. The wastewater treatment plant is in need of upgrade and/or replacement and the
City wants to evaluate improvements needed to the wastewater treatment plant and its
collection system. Completion of an asset management plan of the City's wastewater
system will be included in this project.

CWT

PDC

$1,795,000.00

Yes-BC

$300,000.00

86




Rank Points

PIF #

Entity

NPDES #

Population

Texas Water Development Board
SFY 2025 Clean Water State Revolving Fund
Intended Use Plan
Appendix G. Project Priority List - Alphabetical

Project Description

EPA Cat.

Requested
Phase(s)

Total Project Cost

Disadv %

Green
Type

GPR

Related PIF
#'s

147|

20

15774

Military Highway WSC

TX0123498

30,658

Lines are located underneath the TxDOT facilities and are failing due to wear and tear.
Replacement of these lines are important to ensure the health and safety of Military
Highway Water Supply Corporation (MHWASC) customers, by reducing down time during
repairs. Currently the existing sewer lines for MHWSC are located within the Texas
Department of Transportation right-of-way and are failing due to wear and aging. The
purpose of this project is to replace these sewer lines with new lines and align them
farther away from the highway to facilitate future maintenance and repair work. Where
existing right-of-way does not exist, MHWSC will acquire new right-of-way. Rehabilitation
of the worst parts of these lines will allow for the system to operate without interruption
and protect the health and safety of MHWSC's customers.

CWT

PADC

$13,095,699.00|

70%

49

15917

Millsap

4

'S

Most of the local residences have privately owned and maintain onsite sanitary sewer
facilities (OSSF). Which do not meet the minimum lot size requirements. The proposed
project would reduce the number of OSSFs within the City and in a confined areas,
therefore, it would reduce the number of potential health hazards from private OSSFs.
The project consists of installing a new wastewater system in the City of Millsap. There
currently are no existing wastewater system infrastructures within the City. The new
system would consists of a lagoon wastewater treatment plant, approximately 60,000
linear feet of collection and force main sewer lines, lift stations, manholes, connections,
etc.

CWT

PADC

$9,250,000.00

70%

Yes-BC

$9,250,000.00

SFY'24 PIF
15115

117]

15775

Mineola

TX0021393

4,515]

Collection system upgrades will address aged and failing collection system piping and
appurtenances that contribute to a significant amount of 1&I. This will further improve the
efficiency of the wastewater treatment facility and prevent MCL violations and deficiencies.
Wastewater collection system assessment and upgrades to include smoke testing of the
existing wastewater collection system, improvements to lift stations, upgrades to collection
system sewer lines to replace aging and failing infrastructure that are a significant source
if Inflow and Infiltration. Create asset management plan.

CWT

PDC

$5,500,000.00

70%

91

16020

Mineral Wells

TX0047414

15,049

The goal of this project is to increase the City of Mineral Wells (City) ability to provide a
reliable water supply to meet demands throughout seasonal variations and population
growth. Reuse of Pollard Creek WTP (PCWWTP) effluent can improve water resiliency
and potentially decrease water usage from Lake Palo Pinto. The project would provide
advanced treatment to the effluent stream and then discharge into the Hilltop Reservoir, a
1,153 acft pre-sedimentation basin located at the Hilltop Water Treatment Plant (HWTP).
The Brazos Raw Water Pump Station (BPS) pumps water from Palo Pinto Creek to the
Hilltop Reservoir, which provides operational benefits such as significant raw water
storage at HTWP and pre-sedimentation that removes turbidity before water enters the
HWTP. Hilltop Reservoir has a capacity of 375 MG, and average daily demand for the
City’s water supply system is about 3.3 MG. Indirect potable reuse (IPR) with discharge
into Hilltop Reservoir Hilltop reservoir has a capacity of 1,153 acre-ft, and to use a water
body as an environmental buffer. Hilltop Reservoir is permitted by TCEQ underwater right
permit. Further coordination with TCEQ will be necessary to ultimately determine if the
Hilltop Reservoir is considered a Water of the State and a sufficient environmental buffer.
Because of evaporative losses and backwash of the denitrifying filter, the recovery for this
project will be 94% recovery, or approximately 0.94 MGD. This project will require
construction of a pipeline (either through new construction or slip-lining), a pump station,
ground storage tank, and additional treatment such as chemical precipitation of
phosphorous using ferric chloride and lime and denitrifying filters which will convert nitrate
to nitrogen gas and aid in the removal phosphorous and Total Suspended Solids.

GPR

PD

$3,561,000.00

70%

167|

15908

Monahans

6,953

The proposed project includes screening, clarifier, pump station, oxidation ditch aerator,
solids handling, and electrical and SCADA improvements at the wastewater treatment
plant. The City of Monahans (City) is proposing to make improvements in the wastewater
system by replacing screening, clarifier, pump station, oxidation ditch aerator, solids
handling equipment, and electrical and SCADA improvements at the wastewater
treatment plant.

Much of the existing wastewater treatment plant (WWTP) equipment is approaching the
end of its useful life and is presenting increasing operational and maintenance issues for
City staff. The City's WWTP consists of an influent screen, a single oxidation ditch, two
clarifiers, and solids handling through sludge drying beds. The WWTP was constructed
over 40 years ago and faces numerous operational challenges associated with the age
and remaining useful life of the facility. The project will include development of an asset
management plan.

CWT

PDC

$12,818,000.00|

Yes-CE

$12,818,000.00|

87




Rank Points

PIF #

Entity

NPDES #

Population

Texas Water Development Board
SFY 2025 Clean Water State Revolving Fund
Intended Use Plan
Appendix G. Project Priority List - Alphabetical

Project Description

EPA Cat.

Requested
Phase(s)

Total Project Cost

Disadv %

Green
Type

GPR

Related PIF
#'s

19|

71

15778|

Moulton

TX0053287

854

Project Short Desc Take the North wastewater treatment plant out of service and make
critical improvements to the South wastewater treatment plant. Project involves taking the
existing 43 year old 0.121 MGD North WWTP out of service, due to its condition and
location in the flood plain, and providing improvements to the existing 21 year old 0.121
MGD South WWTP. Improvements will provide repairs to concrete structure, repairs and
replacement of aging equipment, construction of new bar screen unit, clarifier, sludge
drying bed and emergency generator, all in order to extend the life of the existing plant
and provide redundancy/reliability of the treatment units. Alternative technology of
providing non-potable water pumps will be used to reuse the treated effluent for chlorine
solution and for plant washdown facilities. Prepare an asset management plan that
incorporates an inventory of all system assets and their condition as well as a prioritization
of all capital projects needs and a budget for those needs.

CWT

PDC

$2,729,000.00

70%

15779

Mount Vernon

TX0063096

2,662

The City was most recently cited for effluent violations by TCEQ in 2021. (Docket No.
2021-0853-MWD-E, Enforcement Case No. 60969) The alleged violations were for failure
to meet effluent discharge parameters and monitoring requirements. The violations were
associated with Total Ammonia Nitrogen daily average concentrations above the limit for
the months of March, April, June, September, and October of 2020. Existing vitrified clay
pipe is in poor condition and susceptible to breaks and joint separation which could cause
wastewater to contaminate the immediate area. Existing brick manholes could collapse
inward and pose a risk to residents. The City has been previously cited by TCEQ for
NOV(s) associated with failures to meet effluent discharge parameters, most notably
ammonia. Plant improvements include replacement of aging aerators in the oxidation
ditch, construction of a third final clarifier, construction of tertiary treatment units,
improvements to sludge processing, and water reuse to replace potable water with non-
potable. An asset management plan will be included as a part of the project. Collection
system improvements include replacement of vitrified clay pipes and brick manholes that
are reported to be in poor condition. These lines are prone to breaks and joint separation
that is creating a source of inflow and infiltration that can be a hazard to people and the
environment. 1&I corrections to save energy from pumping and reduced treatment costs at
the wastewater plant.

CWT

$5,832,599.00

70%

Yes-
Comb.

$2,199,938.00

178

15780

New Braunfels

TX0067881

69,118

The existing facilities were constructed in the 1980s and 1990s and have not undergone
any rehabilitation or improvement since then. This project replaces aging treatment
equipment and/or structures to extend the service life of the existing treatment facilities.
The existing facilities are located adjacent to one another but permitted as two separate
facilities with an annual average daily flows of 3.1 MGD (North Kuehler) and 4.2 MGD
(South Kuehler), which provides a 7.3 MGD combined annual average daily. The project
also includes rehabilitation of North Kuehler consisting of replacement of the existing
mechanical bar screens and conveyors at the existing headworks, replacement of the
existing process and digester blowers, replacement of the aeration basin aeration system,
replacement of the chlorination feed system, replacement of the dechlorination feed
system, chemical feed building modifications, replacement of the MBT fine screens, and
replacement of the sludge building MCC. The project also includes rehabilitation of South
Kuehler consisting of replacement of the existing mechanical bar screens and conveyors
at the existing headworks, replacement of the existing process and digester blowers,
replacement of the aeration basin aeration system, replacement of the gravity thickener
mechanism, replacement of the NPW pumps and controls, replacement of the
chlorination feed system, replacement of the dechlorination feed system, chemical feed
building modifications, replacement of the MBT fine screens, replacement of the
administration building MCC, and replacement of the sludge building MCC. These
improvements will extend the service life of the existing treatment units by replacing
equipment that has reached its anticipated service life and will provide NBU with an
improved ability to maintain TPDES permit compliance.

CWT

DC

$49,563,626.00)|

70

15781

New UIm WSC

TX0114880

300

It has a lot of rust and due to the last rehab, the walls are not thick enough to be blasted
again and re-coated. The existing package plant was installed in 1995 and is nearing its
life expectancy. It was rehabilitated ten (10) years ago and at that time there was some
concern that the remaining thickness of the walls would not withstand another rehab.
Since this is a steel plant, there is a lot of visible rust. The new plant would consist of a
concrete aeration basin, concrete clarifier, concrete chlorination basis, and concrete
digester.

CWT

DC

$2,115,000.00

70%

88




Rank Points

PIF #

Entity

NPDES #

Population

Texas Water Development Board
SFY 2025 Clean Water State Revolving Fund
Intended Use Plan
Appendix G. Project Priority List - Alphabetical

Project Description

EPA Cat.

Requested
Phase(s)

Total Project Cost

Disadv %

Green
Type

GPR

Related PIF
#'s

107|

25

15791

Newport MUD

TX0023230

12,198

To reduce infiltration that causes issues for the plant and reduce potential for sanitary
sewer overflows, that would flow in to downstream water bodies. The sanitary sewer
system experiences increase in flows in rain events. During these events, some lift
stations within the system reach capacity and cause sewage system backups and at the
wastewater treatment plant observed flow rates spike, which lead the plant flows to
exceed 75% and in some cases 90% of capacity in the monthly average reporting. Due to
TCEQ regulations and the increased flows, Newport MUD is currently designing a plant
expansion. In addition to increase wet weather flows, the sanitary system is approaching
the end of its design life and structural deficiencies have been identified by television
inspections. The television inspections of system lines and manholes are used to identify
point sources of infiltration and structural pipe and manhole deficiencies which can cause
major issues for the system. Once the television inspections are reviewed and evaluated,
the condition of each component of the system is assessed and provided a rating to the
varying degree of severity in degradation so that we can prioritize the order in which that
particular component is rehabilitated. This project will consist of rehabilitating sanitary
sewer system components that have been determined to have highest priority need of
rehabilitation with the most effective solutions. The project will focus on trenchless
rehabilitation of sanitary sewer main lines and manholes utilizing the best technologies for
each unique deficiency.

CWT

PDC

$6,000,000.00

15784

Nueces River Authority

14,505

In 2000, the Nueces River Authority (“Authority”) coordinated water quality testing found
that Petronila Creek had elevated levels of chlorides, sulfates, and total dissolved solids.
The Authority further concluded that these elevated levels could have detrimental impacts
on not only the existing environment and infrastructure but to human health, safety, and
well-being. Based on the findings and coordination with TCEQ, studies were conducted to
assist in restoring the water quality back to Petronila Creek. These efforts included a
study and development of Total Maximum Daily Limits (TMDLs) based on stormwater
runoff from non-point discharges and from point source discharges. In conjunction with
the efforts of TCEQ, the Authority completed a Watershed Protection Plan in 2022 that
also identified pollution sources and methods to reduce pollutants to Petronilla Creek.
The plan discussed management strategies and cost-effective methods to reduce
pollutants to the creek. As part of t A new regional wastewater treatment facility on a
greenfield site with a treatment capacity of approximately 6 million gallons per day (mgd).
The facility will be planned with consideration for future expansion to 10 mgd. New
pumping stations located at four existing WWTPs to be commissioned including
Banquette, Driscoll, Bishop, Robstown WWTPs. Conveyances which may include either
or a combination of force mains and gravity mains to transfer flow from the four new
Pumping Stations and any new to the existing new stakeholders or industries identified by
the Authority to the regional wastewater treatment plant. Conveyance of reclaimed water
to and from new stakeholders or industries identified by the Authority. Decommissioning
the four existing WWTPS following startup and commissioning of the new facilities listed
above.

CWT

PDC

$307,000,000.00

70%

113]

15787

O'Donnell

714

By completing the proposed upgrades to the collection system, the City will be able to
consistently meet capture and transport wastewater efficiently to the wastewater treatment
plant. The City of O’'Donnell needs to replace and rehabilitate all components of its
collection system. Regarding the City’s collection system, the City needs to replace about
39,000 LF of sewer collection line replacement of small diameter gravity sewer 12" and
smaller. The system piping has experienced severe infiltration and inflow (I/I) due to the
age and deterioration of the collection system and is need of replacement.

CWT

PADC

$16,096,000.00|

70%

Yes-BC

$16,096,000.00|

89




Rank Points

PIF #

Entity

NPDES #

Population

Texas Water Development Board
SFY 2025 Clean Water State Revolving Fund
Intended Use Plan
Appendix G. Project Priority List - Alphabetical